



Report no. : **LGM/BTK/UPB/5.10/CP/1911/0251-0253**  
Your reference no. : -

**November 29, 2019**

**Comfort Rubber Gloves Industries Sdn. Bhd,  
Lot 821, Jalan Matang, 34750 Matang,  
Taiping, Perak Darul Ridzuan, Malaysia.**

**Fax No : 605 8476250**

**Attn : Sumathi Saravana Sami**

**ANALYTICAL TEST RESULTS**

We report the following results:

Your letter dated 19/11/2019  
Date of sample received 22/11/2019  
Date of testing 28/11/2019  
Subject Powder Content Test  
Products Description Powder Free Nitrile Examination Gloves 4.8g (Blue)  
Quantity tested 5pcs  
Test Method ASTM D6124-11  
Size M

No.	Lab. Reference No.	Sample Reference	Residual Powder Content (mg/glove)
2.	0252	Lot No : 90820F10604	0.16

**“BERKHIDMAT UNTUK NEGARA”**

**Ruhida Ab. Rahim**  
**(IKM NO.: A 2542/5226/07)**  
**Research Officer**  
**Malaysian Rubber Board**  
**For Director General**